DURCHFUHRUNG EINES MODULAREN TRAININGS FUR
VERANTWORTLICHE IM KLARANLAGENBETRIEB ZUR
ERFOLGREICHEN IMPLEMENTIERUNG VON EU
STANDARDS IN KROATIEN

Abschlussbericht Giber ein Forderprojekt,
gefordert unter dem AZ: 24550/45-23 von
der Deutschen Bundesstiftung Umwelt

Autor:

Dr. Burghard-ibd

Dr. Heike Burghard
BahnhofstraBe 4
D-86473 Ziemetshausen

Ziemetshausen, 23.02.2017 ibd@dr-burghard.com

Member of
9 German Water
DR. BURGHARD Partnership
! = ..ﬁnub‘\\)e’

International




Angabe der Bezugsmaéglichkeit des Abschlussberichtes: ibd@dr-burghard.com



DURCHFUHRUNG EINES MODULAREN TRAININGS FUR
VERANTWORTLICHE IM KLARANLAGENBETRIEB ZUR
ERFOLGREICHEN IMPLEMENTIERUNG VON EU
STANDARDS IN KROATIEN
[...]
Voditel) projekata

099 805 6190

Lucija.babic@koncar-ket hr
Lucija.babic@gmail.com

Goran KriZanec "HUMVIO" d.o.0.
Lastine 1, Hum na Suthi

Inzenjer informaticke
tehnolegije

049 340 053
099 £55 0000

Goran.krizanec@outlock.com
Goran.krizanec@humvio.hr

Bojan Lazar Vodovod-Osijek d.o.o.
Poljski Put 1, 31000 Osijak

Samostalni Ing. v EU
Razvoju

099 687 0848

Bojanlazar@vodoved.com

Emir Zekit Hidrekon d.o.o.
Trgovatka 8, 10000 Zagreb

Direktor

091 543 0054

Emir.zekic@hidrokon.hr

Kresimir Prpit Tekija d.o.0.
Vodovodna 1, 34000 PoZega

Voditel) Odjela
Odvodnje

099 210 6523

Kreso.prpic@tekija.hr

Tomislav Kobag | Sladorana d.o.o. Rukovoditelj u 098 263 802 tehnolog@sladorana.hr
Seterana 63, 32270 Zupanja proizvodnji Sefera tomislav kobas@vu.t-com.hr

Vratroslav PMF Student vveble@gmail.com

Veble

Vesela Vlait Odvodnija d.o.o. Tehnolog 098 870 576 Veselalezaja@odvodnja.hr

Lezaja Hr. Sabora 2 d, 23000 Zadar 091 388 1832

Bojana Hajduk
Carneha TCC Trainer

058 983 L7180

Bojanah.c@ivsustav.hr

Durchfiihrung eines modularen Trainings fiir Verantwortliche im Klaranlagenbetrieb zur erfolgreichen
Implementierung von EU Standards in Kroatien — Dr. Burghard - ibd — TCC Danubius, GWP and HV

31



3-Jahresplan der geplanten TrainingsmaBnahmen 2017-2019

WATER SECTOR
TRAINING PROGRAMME
3 YEARS Forecast

‘Water utility cooperation project - Progressing together

Basic WWTP
course
15 Parsons (1)

oh

Basic WWTP
coursa &
15 Parsons (2)

Basic WWTP
course a
15 Persons (3-1)

17

Stakeholder Days
ca 10 Persons

MaoA; HV; HDZV,
HGVIK, CoEng,
CoCraft,

Meighbourhood
20 Parsons

max.

courses
15 Parsons 3

18

WATER SECTOR
TRAINING PROGRAMME
3 YEARS Forecast

Water utility cooperation project - Progressing together

&CC.

Hasic WWTH
course a
15 Persons (3-2) 2

13

Basic WWTP
course a
15 Parsans (4)

[4]

Basic WWTP
course a
15 Parsons (5)

Basic WWTP
coursa a
15 Persons (B-1)

o
FS

Staksholder Days
ca 10 Persons

MNeighbourhood

20 Parsons
Advanced

courses
15 Parsons 3

18

50

WATER SECTOR
TRAINING PROGRAMME
3 YEARS Forecast

Water utility cooperation project - Progressing together

4CC

Maod; HV; HDZV,
HGVIK, CoEng,
CoCraft,

Max.

Basic WWIF
course &
15 Parsons (6-2) 8

Basic WWTP
courss &
15 Persons (7)

o

Basic WWTP
course a
15 Persons (8)

30

Basic WWTP
course a
15 Persons ()

15

Stakaholder Days
ca 10 Parsons

MoA; HY; HDZV,
HGVIK, CoEng,
CoCrat,

Neighbourhood

ra

160

max.

20 Parsons
[Advanced

coursas
15 Parsons 3

Durchfiihrung eines modularen Trainings fiir Verantwortliche im Klaranlagenbetrieb zur erfolgreichen
Implementierung von EU Standards in Kroatien — Dr. Burghard - ibd — TCC Danubius, GWP and HV

32



TRAINING PLAN .
2017-2019 ‘

Progressing together

November 2016

www.tce-danubius.eu

peu
Author: Dr. Heike Burghard ‘-J

Thia dacument] has been realised within the scope of work of a project funded by the Deutsche Bundesstftung Umwelt DBU

{German Fedaral Envirenmental Foundation) and for the purposs of fund allocation for the Croatian National Water Apancy
“Hrvalske Vode™.

Durchfiihrung eines modularen Trainings fiir Verantwortliche im Klaranlagenbetrieb zur erfolgreichen
Implementierung von EU Standards in Kroatien — Dr. Burghard - ibd — TCC Danubius, GWP and HV

33



Table of Contents:

INrOdUCHION. . ... et naens 3
Implementation Approach ..........cooiii e 3
Target group of trainings ingeneral...........ooiiiiiiiiiiiii e 6
Train-the-trainer (ToT) ... e e 6
Training formals ... e 6
Basic WWTP Manager CouUrse.....ooovviiiiiie e eiie e ciaeeeanaaens 7
THE PIOGIAITIITEE L oo et ce et sinseseiesaes s sess e s e s ess st ss et ms et ems et st ens et enmsen 7
The Value: ...
The Approach: ...
DI A IO Lttt bttt bbb b d £ b bt e bttt e 8
EXpert raining ... e 8
THE PIrOIEITIITIE D ittt bttt beb b ed b bbb e b bt et e 8
THE WAL ottt bt b et e 8
The APPIOSTRL Lot bt s b bt et e 9
DI I T ettt et et e e e e e e i e e e b et es et 9
MNeighbourhood MEeting . ....cove i e raeens 9
L= oL e T 1L T PO PP PP 9
THE WAL s s s s s st 10
LI o] w Lo = Lt o TP O PP TR T T 10
DT A IO Lttt ettt thd e st s bt e b et £ b e bbbt e e b s 10
L0 1 o= = U 11
Sample for certificate {Croatian Version ) e eesasees 11

Durchfiihrung eines modularen Trainings fiir Verantwortliche im Klaranlagenbetrieb zur erfolgreichen
Implementierung von EU Standards in Kroatien — Dr. Burghard - ibd — TCC Danubius, GWP and HV

34



Introduction

Water is an essential good for life but also the basis for economical development
of a society. In Croatia the public water sector still suffers from obsolete
infrastructure. The reason for this bad state is an enormous investment gap over
two decades caused by the Homeland War, the transition process and finzlly the
financizal crises. The EU membership reguires modermisation and upgrading of the
infrastructure mainly in the waste water sector in order to comply with EU
standards.

Beside the investment in infrastructure the investment in skills of people will
become more and more important for enforcing the envireonmental standards.
Operation of these facilities requires qualified personnel with specific process and
maintenance knowledge. There is no specialised training in Croatia so far
availlable, neither for techniczl staff (maintenance and operation) nor for
management staff. Currently electricians or technicians without preparatory
training are employed in this field. & high demand for specialists in this sector
will arise in the upcoming years, so that it is absolutely essential to invest in the
training of such personnel.

This document has the objective to define basic capacity building measures in
the Croatian water sector in the coming 3 years with focus on waste water
topics. The document has been compiled with the intention to allow Hrvatske
Vode fund zllocation in 2017-2019 for the rezalisation of such measures with the
goal to increase qualification level of more staff of the different utilities
throughout the country. Hrvatske Vode intends to concede earmarked funds to
the utilities for =ach employes which participates in such trainings. Beside the
provision of training grants Hrvatske Vode will urge utilities which are
beneficiaries of investment programs financed by EU with co-financing from the
Croatian Mationzl Fund to participate actively in these training measures.

Implementation Approach

Formal setup:

TCC Danubius will provide the training plan on its webpage. Registration form will
be awvailable for download. The complete procedure for inviting (by mail),
registaring and invoicing is administered by the head office of TCC Danubius.
TCC Danubius has a broad list of contact data and can also adapt the distribution
of mails to the target group of each training. The participants register for the
training directly at TCC Danubius.

The utilities apply for the co-financing grant at Hrvatske Vode presenting the
copy of the TCC Danubius invoice and proof of payment. Aftar termination of the

training measure the certificate of the participant will be presented to Hrvatske
Vode confirming the successful participation of the participant., In case the
certificate cannot be presented after termination of the training the utility needs
to pay back the grant.

For more information please contact info@tcc-danubius.eu.

Durchfiihrung eines modularen Trainings fiir Verantwortliche im Klaranlagenbetrieb zur erfolgreichen
Implementierung von EU Standards in Kroatien — Dr. Burghard - ibd — TCC Danubius, GWP and HV



Abschlusstest in Englischer Version inklusive der Ergebnisse

1)

2)

5)

3)

4)

Durchfiihrung eines modularen Trainings fiir Verantwortliche im Klaranlagenbetrieb zur erfolgreichen

Give the standard load and quantity of 1 people equivalent

70 g/dxcap TS

60 g/d x cap BODs
120 g/d x cap COD
11 g/d x cap Nio

1,8 g/d x cap Py
200 I'd x cap and p.e.

Case: municipality with 7.500 persons
Additionally petrol station with separator and large textile manufacturer with
pre-treatment. Combined sewer system

a) List min 4 different waters going to the sewer
- communal ww
- trade/industrial ww
- stormwater/rain water
- infitration water (to the sewer)
- snow melt water (with salt)

b) Which characteristics substances should not be found in sewer system (min

- free acids or strong lyes (Laugen / Basen)
- salts in high concentrations

- toxius/radioactive substances

- pils + fats

- explosive + toxid gases

- floating substances

- high temperatures

- discoloration substances

- pdorous substances

c) Calculate for this case the daily load of COD in kg'd when p.e. for trade
activity is 75 PEzgg and for manufacturer is 500 PEggp. Daily flow to plant is
1500 m*d. What is the average concentration in mg/1?

Total Load =969 kg/d
Ind. Load axcon = (75 PE + 500 PE) x 0,120 kg/{capd) = 69 kg
Priv. Load gycop = 7500 cap x 0,120 kg/cap = 800 kg
m
C= -— =969/1500kg'm’ = 0,64 kg/m® = 646 mg/l
v

What should be the max. test pressure in leackage test in sewer?
a) 50 mbar

b) 50 bar
c) 500 mbar
d} 0.5 mbar

What is the meaning of "DN" for circular sewer profile?
a) Wall thickness of sewer

Implementierung von EU Standards in Kroatien — Dr. Burghard - ibd — TCC Danubius, GWP and HV

36



b) outer diameter
c) nominal pressure
=P d)  nominal diameter (pipe size)

5) What is the inner diameter of circular pipe DN 8007
a) 80 mm
=p b) 200 mm

c) 8 mm
d} 8.000 mm
6) What is the formula for hydraulic dimensioning of a sewer?
=P a)  Qpow =  Viwelocty) X Aarea)
v
b) Q = -
A
c) Q = v+ A
d) a = v-A

7) What are the main 2 functions of a stormwater retention/overflow basin. How

can it be cleaned after emptying

- protections from hydraulic oberload of sewer/collector and WWTP

- sedimentation of settleable substances and seperation of floating substances
for protecting the receiving water from high loads (only very difused ww going to
river)

Cleaning: tipping buchets, water jet pumps or movable mixers

g) What is the difference between overflow and retention stormwater basin?

In case of retention the basin retains all waters and gives it continuously to the
sewer. The overflow is smaller and discharges highly difused ww to the
receiving  waters in case of heavy rainfall. The rest goes back to sewer.

9) What process in sewer systems with longer retention time may lead to
concrete corrosion?
a) denitrification
b) ammaonification
c) nitrification
- d sulfur corrosion

10)  Up to which capacity screw pump [Achimedian pump) can be designed?
a) up to 200 I's
b} up to 5.000 I's
= c up to 2.000 /s
d) up to 20 mis

11y Which screen does not exist?
al fine screen
=$ b)  medium screen
c) coarse screen

12)  What is flow velocity in grit chamber?
a) 03 - 0,5 cm/'s

Durchfiihrung eines modularen Trainings fiir Verantwortliche im Klaranlagenbetrieb zur erfolgreichen
Implementierung von EU Standards in Kroatien — Dr. Burghard - ibd — TCC Danubius, GWP and HV



b) 0,3 - 0.4 m'h
c) 03 - 0.5 mm/s
d) 03 - 0.6 m/s

13)  What should be the refention time in primary sedimentation in a plant with
subsequent biological treatment? Please give the formula for calculating
retention time

a) 0s - 1.5h
+ b) 1.5 - 25h
c) 085 - 1.5d
d) 0.5 - 075 h
v
tr = -—
Q

14)  Case: WWTP with B0.000 p.e. with average of 150 l/cap x d
a) Calculate the daily ww quantity on the plant 5
Q =80000pe. x 150 Vcapd = 12.000.000 I'd = 12.000 m/d

b) Calculate the average flow in U's
Q =12.000m%¥d/ (24 x60x 60 s/d) = 0,1380 m°s = 138,0s

16)  The velocity in screen is higher than in grit chamber. Why?

To avoid settlement of sand up-stream of screen

16) Case: AWWTP receives Ww from 55.000 persons and 27.800 p.e. from
commercial activities. The lifting station {inlet pump station) lifts 16.500 mzfdag with
average BODs concentration of 435 mg/l. Last year the screen removed 950 m® of
screenings. The cost for disposal of screening is 85 €/m”. After that the ww goes
through grit chamber and then in 2 primary settlement tanks, each with volume of
750 m® and a width of 27.5 mitank.

a) Calculate the PE total for this plant

PEa = 56.000+ 27800 = 82.800 PE
b} How much is PE based on BODs - value at the inflow of the plant
Loadgops = Q% conc. = 16.500 m*/d x 435 mgl =
kg pops
= 16.500 m®/d x 0,435 kg/m® = TA77.50 ——-
d
777,50 kd d cap
PEB’E{:’E‘ — R e L = E EEE EE
120 kg d

¢} Galculate the screening amount in VPE per year

a50 mas"[.rear
P N - 11.47 Vyear PE
82.800 PE

d) Disposal cost per year?
€ =950m°’x85€m’=  B0.705€a

Durchfiihrung eines modularen Trainings fiir Verantwortliche im Klaranlagenbetrieb zur erfolgreichen
Implementierung von EU Standards in Kroatien — Dr. Burghard - ibd — TCC Danubius, GWP and HV

38



e) What is the retention time in hours in the 2 primary settlement tanks during

dry wheather
v 2 x 750 m* 1500 m*x h
fRat = — = i e s = =
Q (16.500 m¥d/24h) 687,50 m
= 218h0O 2h 11 min (0,18 x 60)
f) What is the value for edge loading of one primary tank
Q 687,50/2) m’
g = - g = e mnaes = 125mYmxh
I 2i5mxh
g) One basin has to be emptied for repair works. How long does it take, using
2 pumps with 110 I's?
V 750 m* 750 m* h
t = — =  Eoaeee =5 me——e = 0,95 h O 57 min
Q 2x110Vs 2 x 396 m*
h) After emptying one basin, how much is retention time in the second basin
V 750m®xh
t= — = s = 1,08h O 1h5min
Q 687,50 m’
i) What is the degree of removal if BODs at inflow of biological tank is 310 mg/l
& concendtr. 435 - 310 mg/l
N o= e = - = 0,287 O 28,7%
concentr. inflow 435 mg/l

17)  What does "anaerobic” mean for WWT?

a) has no meaning

b) without dissolved but with bound oxygen (eg NOs)
c) dissolved oxygen is present

d) without dissolved and without bound oxygen

18) What does "anoxic™ mean for WWT?

a) has no meaning

b) dissolved oxygen is present

c) without dissolved and without bound oxygen

d) without dissolved but with bound oxygen (eg NOs)

19}  Please identify the formula for nitrification

al NHs" + 202 - NO3 + 2H" + Hz0

b} 4MOz + 4H™ + BC = 2N; + 2H:0 + 5CO;
c) NH," + 20z > NOg

d) NHs® + 202 = H:0

20}  Please identify the formula for denitrification
= a) 4NOs + 4H + 5C = 2Nz + 2H:0 + 5C0:
b) NH," + 20; = NOgy + 2H" + H:O

Durchfiihrung eines modularen Trainings fiir Verantwortliche im Klaranlagenbetrieb zur erfolgreichen
Implementierung von EU Standards in Kroatien — Dr. Burghard - ibd — TCC Danubius, GWP and HV

39



c) NOs + H + BC = Nz + HoO + CO:
d) ANOy + 4H™ +5C = 2N;

21}  Why is a sludge age of more than 10 days required for ensuring nitrification?

The generation time for nitrificants is > B days
If sludge age is too short the nitrificants are not any more available and
"washed out”

Post in LinkedIN

TCC Danubius starts the first training for
waste water treatment plant operators
in Croatia in January 2016

Fublithed on Jamuary 2. 2018

Heike Burghard e o ]
. “E0 bel Br E rehard -ibe I\.Q | § L\I-::, .I 1 I, .F:-:il_,l o I,-_-F

£0 D& T, BUrg 03

TCC Dammbins is the first non-profit organisation offering continnous training
activities for the water sector in Croatia. In January 2016 a modular 6 weeks mtensive
traming for waste water treatment plant managers and responsible staff is starting. It 15
the only life long leamming programme for water utility staff m the region. TCC
Danubius 15 supported sigmificantly by the Line Mimstrv as well as by the National
Agency for water related 1ssues. "Hrvatske Vode”. Unforiunately the Directors of water
vtilities often still do not understand that a waste water treatment plant i5 not working
like a washing machmne, where you just need to add detergent and then vou press the
button. As these plant are much more complex and react sensitively on changes in
hydraulic and load the responsable staff working on such a plant nead to be very much
aquamted with the process. the machmery and the control and measuring devices
Furthermore such staff need to take care of proper documentation. mamtenance. cost
control. organisation and finally the liability risks which eventually concemn also the
political decision makers m a utility and the respective city.

TCC Danubius is confident that organising the first course will spread the voice about